

レジメン名	一般名	投与量	投与時間	投与日数	1クール
R-CHOP	リツキシマブ	375 mg/m ²	4-8時間	d1	21日
	ビンクリスチン	1.4 mg/m ²	全開	d1	
	ドキシソルビシン	50 mg/m ²	30分	d1	
	シクロホスファミド	750 mg/m ²	1時間	d1	
	プレドニゾロン	60 mg/m ²	30分	d1-5	
CHOEP	ビンクリスチン	1.4 mg/m ²	全開	d1	21日
	ドキシソルビシン	50 mg/m ²	30分	d1	
	シクロホスファミド	750 mg/m ²	1時間	d1	
	プレドニゾロン	60 mg/m ²	または 内服	d1-5	
	エトポシド	100 mg/m ²	2時間	d1-3	
R-THP-COP	リツキシマブ	375 mg/m ²	4-8時間	d1	21日
	ビンクリスチン	1.4 mg/m ²	全開	d1	
	ピラルビシン	50 mg/m ²	30分	d1	
	シクロホスファミド	750 mg/m ²	1時間	d1	
	プレドニゾロン	60 mg/m ²	30分	d1-5	
R-DeVIC	リツキシマブ	375 mg/m ²	4-8時間	d1	21日
	パラプラチン	300 mg/m ²	1時間	d2	
	イホスファミド	1500 mg/m ²	2時間	d2-4	
	エトポシド	100 mg/m ²	2時間	d2-4	
	デキサメタゾン	33 mg/body	30分	d2-4	
CHASER	リツキシマブ	375 mg/m ²	4~8hr	d1	21日
	シクロホスファミド	1200mg/m ²	3時間	d2	
	エトポシド	100mg/m ²	2時間	d2-4	
	シタラビン	2000mg/m ²	3時間	d3,4	
	デキサメタゾン	33mg/body	1時間	d2-4	

レジメン名	一般名	投与量	投与時間	投与日数	1クール
R-ESHAP	リツキシマブ	375 mg/m ²	4~8hr	d1	21日
	シスプラチン	25 mg/m ²	1時間	d2-5	
	エトポシド	40mg/m ²	1時間	d2-5	
	シタラビン	2000mg/m ²	2時間	d6	
	メチルプレドニゾロン	500mg/body	15分	d2-6	
VR-CAP	ボルテゾミブ	1.3 mg/m ²	30分	d1,4,8,11	21日
	リツキシマブ	375 mg/m ²	4~8時間	d1	
	ドキシソルビシン	50 mg/m ²	30分	d1	
	シクロホスファミド	750 mg/m ²	1時間	d1	
	プレドニゾロン	100 mg/m ²	内服	d1-5	
CHASE	シクロホスファミド	1200mg/m ²	2時間	d1	21日
	エトポシド	100mg/m ²	2時間	d1-3	
	シタラビン	2000mg/m ²	3時間	d2,3	
	デキサメタゾン	33mg/body	1時間	d1-3	
EPOCH	エトポシド	50 mg/m ²	24時間	d1-4	21日
	ピンクリスチン	0.4 mg/m ²	24時間	d1-4	
	ドキシソルビシン	10 mg/m ²	24時間	d1-4	
	シクロホスファミド	750 mg/m ²	2時間	d5	
	プレドニゾロン	60 mg/m ²	1日2-3回 内服	d1-5	
SMILE	メトトレキサート	2000 mg/m ²	6hr	d1	28日
	イホスファミド	1500 mg/m ²	3時間	d2-4	
	デキサメタゾン	33 mg/body	30分	d2-4	
	エトポシド	100 mg/m ²	2時間	d2-4	
	アスパラギナーゼ	6000 U/m ²	2時間	d8,10,12,14,16,18,20	
リツキシマブ単剤weekly	リツキシマブ	375 mg/m ²	4-8hr	d1	7日
リツキシマブ単剤monthly	リツキシマブ	375 mg/m ²	4-8hr	d1	28日
リツキシマブ単剤3month	リツキシマブ	375 mg/m ²	4-8hr	d1	84日

レジメン名	一般名	投与量	投与時間	投与日数	1クール
R-Benda	リツキシマブ	375 mg/m ²	4-8hr	d1	28日
	ベンダムスチン	90 mg/m ²	1hr	d1,2	
Bend単剤	ベンダムスチン	90 mg/m ²	1hr	d1,2	21日
R-GDP	リツキシマブ	375 mg/m ²	4-8時間	d1	21日
	デキサメタゾン	33mg/body	15分	d2-5	
	ゲムシタビン	1000 mg/m ²	30分	d2,9	
	シスプラチン	75 mg/m ²	2時間	d2	
R-ICE	リツキシマブ	375 mg/m ²	4-8時間	d1	21日
	カルボプラチン	AUC 5	1時間	d2	
	イホスファミド	5g/m ²	点滴静24時間	d2	
	エトポシド	100 mg/m ²	2時間	d2-4	
FCR	リツキシマブ	375 mg/m ²	4-8時間	d1	28日
	フルダラビン	25 mg/m ²	30min	d1-3 (1コース目はd2-4)	
	シクロホスファミド	250 mg/m ²	1時間	d1-3 (1コース目はd2-4)	
Brentuximab療法	ブレンツキシマブ ベドチン	1.8 mg/kg	30分	d1	21日
GDP	デキサメタゾン	33mg/body	15分	d1-4	21日
	ゲムシタビン	1000 mg/m ²	30分	d1,8	
	シスプラチン	75 mg/m ²	2時間	d1	
R-GEM / DEX	リツキシマブ	375 mg/m ²	4-8時間	d1	28日
	デキサメタゾン	33mg/body	30分	d1,8,15	
	ゲムシタビン	1000 mg/m ²	30分	d1,8,15	
GEM / DEX	デキサメタゾン	33mg/body	30分	d1,8,15	28日
	ゲムシタビン	1000 mg/m ²	30分	d1,8,15	
R-hyperC-VAD	リツキシマブ	375 mg/m ²	2-6時間	d1-3	21日毎
	シクロホスファミド	300 mg/m ² × 2	2hr	d4,11	
	ピンクリスチン	2 mg/body	静注	d4	
	ドキシソルビシン	50 mg/m ²	24hr	d1-4,d11-14	
	デキサメタゾン	33 mg/body	30min	d2,8	

レジメン名	一般名	投与量	投与時間	投与日数	1クール
R-MA	リツキシマブ	375 mg/m ²	2-6hr	d1	
	メトトレキサート	1000 mg/m ²	24hr	d2,3	
	シタラビン	2000 mg/m ² × 2	3hr	28日	
mLSG-15	プレドニゾロン	40 mg/m ²	30分	d1,8,15-17	28日
	ビンクリスチン	1 mg/m ²	静注	d1,15	
	ドキシソルピシン	40 mg/m ²	30分	d1,8	
	シクロホスファミド	350 mg/m ²	2時間	d1	
	ラニムスチン	60 mg/m ²	30分	d8	
	ビンデシン	2.4 mg/m ²	静注	d15	
	カルボプラチン	250 mg/m ²	1時間	d15	
	エトポシド	100 mg/m ²	2時間	d15-17	
大量 Ara-C(PCNSL)	シタラビン	3000mg/m ²	3時間	d1,2	28日